
LAW O F F I C E S  

JAMES L ADE 

LYNDAR AYCOCK 

W 0 BIRCHFIELD 

TIMOTHYA BURLEIGH 

JASON E CAMPBELL 

CHARLES L CRANFORD 

STEPHEN H DURANT 

T WILLIAM GLOCKER 

MICHAELE GOODBREAD J R  

STEPHEN D HALKER 

SHARON ROBERTS HENDERSON 

MARTIN,  ADE, B IRCHFIELD & MICKLER, P.A. 
ONE INDEPENDENT DRIVE - S U I T E  3000 

JACKSONVILLE, FLORIDA 3 2 2 0 2  

M A I L I N G  A D D R E S S :  

P O S T  O F F I C E  BOX 59  
J A C K S O N V I L L E ,  F L O R I D A  3 2 2 0 1  

T E L E P H O N E  (904) 354-2050 

T E L E C O P I E R  (904) 354-5842 

BARBARA CHRISTIE JOHNSTON 

MYRA LOUGHRAN 

RALPH H MARTIN 

ROBERT 0 MICKLER 

JEANNE M MILLER 

J O H N D  MILTON J R  

J A M E S A  NOLAN I l l  
[...]
identifiable creeks to the south. The North and South portions also drain to the south under 
Ninemile Road. 

CH2M HILL has performed a cursory investigation of Twelvemile Swamp at three 
locations: along 1-95 (westem portion), along US1 (northern portion), and along Ninemile 
Road (central and southern portion). The investigation has found Twelvemile Swamp to be 
a very diverse system. Exhibit 5-2 summarizes the size, vegetation, estimated flow capacity, 
and potential for use of the wetland areas within Twelvemile Swamp. 

Mesic to hydric communities were discovered at each point of the investigation. Initial 
analysis of the color infrared (CIR) aerial photographs of the area showed three different 
potential areas (central, north, south) that may be used for future wastewater treatment. 
These areas were not investigated because they were inaccessible. These three areas have 
similar vegetative signatures as Wlutes Ford/Molasses Branch Swamps, which suggest that 
they may also have similar hydrology and potential for wastewater disposal. Twelvemile 
Swamp at US 1 and Ninemile Road were not included because of its low potential for 
wastewater disposal. 

5.2.1.4 Sampson Swamp 
Sampson Swamp is located approximately 1.8 miles south of the Sampson interchange, 
2.3 miles southeast of the community of Cimmarone, and 7.3 miles from the existing 
St. Johns North WWTF. It is located northeast of Whites Ford Swamp but is not shown in 
Exhibit 5-1 because it is not recommended. Access to the swamp is possible from the north, 
along Leo McGuire Road which bisects the swamp. A summary of size, dominant 
vegetation, estimated flow capacity, and potential for use are presented in Exhibit 5-2. 

Sampson Swamp discharges to the south into the same discharge channel as Whites 
Ford /Molasses Branch Swamps, and eventually into Trout Creek. A windshield 
investigation of the swamp indicated that the swamp has been altered, primarily by logging 
practices, for many years. Mature and newly planted pine communities were evident 
during the windshield investigation of the swamp and verified by the CIR aerial photos. 
There is a low likelihood that Sampson Swamp would be a suitable treatment or receiving 
wetland. Vegetation, soils, and hydrology are highly variable within Sampson Swamp and 
are not supportive of wastewater addition. 

5-5 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

5. WASTEWATER TRANSMISSIOhi. TREATMENT. AND DISPOSAL 

5.3.1 Process Options 
Treatment process options that can achieve biological nutrient removal (BNR) for discharge 
to a receiving wetlands include conventional modified Bardenpho process (rectangular, 
common-wall construction), modified Bardenpho oxidation ditch, and SBRs. A discussion 
of each option is provided in the following sections. 

5.3.1.1 Conventional Modified Bardenpho 

The conventional modified Bardenpho process is a biological nutrient removal system 
(including phosphorus removal) utilizing common-wall rectangular tank construction 
similar to a conventional activated sludge plant. The plant typically provides an aerobic 
solids retention time (SRT) of 6 to 10 days with separate tankage providing anoxic and 
anaerobic reactors. The conventional modified Bardenpho process can be described as 
follows: screened influent is mixed with returned activated sludge (RAS) without aeration 
in the fermentation (anaerobic) zone. The fermentation zone is used to select 
microorganisms that uptake an increased amount of phosphorus during aeration. 

After contact, the liquid flows to the first anoxic zone (no oxygen added), where nitrate-rich 
mixed liquor is blended from the first aeration zone, and denitrification occurs. The next 
stage is the first aeration zone where CBOD, is removed and ammonia is converted to 
nitrates. In the second anoxic zone, additional nitrates are converted to nitrogen gas. The 
second aeration zone is the final zone. Here nitrogen gas is stripped and oxygen is added to 
prevent biological phosphorus release before clarification. 

A minimum of two secondary clarifiers are provided for reliability. Mixed liquor from the 
second aeration zone is split to the clarifiers from an aboveground splitter structure with 
isolation gates and weirs. RAS and waste activated sludge (WAS) pumping is from a 
common RAS/WAS pumping station. 

5.3.1.2 Modified Bardenpho Oxidation Ditch 

Oxidation ditches are a modification of the plug flow activated sludge process. Several 
vendors, such as Kruger, EIMCO, and Lakeside, offer oxidation ditches. Note that "ditch" 
refers to a type of technology and the tankage is usually aboveground and constructed of 
cast-in-place reinforced concrete. A schematic of the system is shown in Exhibit 5-3. For the 
modified Bardenpho oxidation ditch process, the aeration tank is typically arranged as a 
ring- or oval-shaped channel and is usually aerated or mixed using mechanical aerators. 
This process is similar to the conventional modified Bardenpho process except the final 
three zones are included in the oxidation ditch instead of in separate tanks. Also, diffused 

5-7 



5. WASTEWATER TRANSMISSION. TREATh4ENT. AND DISPOSAL 

I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 

5.2.1.5 Additional Wetlands Investigation 
Further investigation and field reconnaissance are necessary to fully evaluate the feasibility 
of using the Whites Ford, Molasses Branch, and Twelvemile Swamps for the discharge of 
reclaimed wastewater. Reconnaissance should be conducted at each major regional unit of 
the swamp. These investigations should include walking transects of the swamp to identify 
dominant plant species and hydrologic patterns. Also, an aerial flight should be performed 
of the Twelvemile Swamp area to identify existing conditions not visible from the limited 
ground reconnaissance. 

5.2.2 Surface Discharge 
A potential effluent outfall pipeline route from the Blacks Ford WWTF to the St. Johns River 
is presented in Exhibit 5-1. This route has the most direct access to the river and follows 
existing rights-of-way as much as possible. The St. Johns River outfall would be equipped 
with a diffuser to dilute the effluent within the river at the point of discharge. 

5.2.3 Water Reclamation 
Currently, no significant demand for reclaimed water appears to exist in the St. Johns North 
service area. However, as development increases, the demand for reclaimed water may 
increase. A potential use is irrigation of golf courses, public parks, and residential 
developments. Through the consumptive use permit (CUP) process, the SJRWMD is 
encouraging wastewater reuse. UWFL should look for opportunities to reuse reclaimed 
water and pursue implementation if feasible. 

5.2.4 Selected Effluent Management Option 
The recommended effluent management option is initial application to Blacks Ford Swamp. 
Future application sites are Whites Ford Swamp, Molasses Branch Swamp, and Twelvemile 
Swamp. Surface discharge to the St. Johns River would be difficult to permit with FDEP 
because the location of the prospective discharge point is in an area where the tidal flushing 
of effluent nutrients is undetermined and because historically public concern with direct 
discharges has been high. 

5.3 Wastewater Treatment and Residuals 
Wastewater effluent from the St. Johns North service area will need to meet FDEP treatment 
standards of 5 mg/L CBOD,, 5 mg/L TSS, 3 mg/L TN, and 1 mg/L TP for receiving 
wetlands discharge. To accomplish these results, biological treatment with nutrient removal 
followed by filtration will be required. 

5-6 



137651.AO.MP 4/97 GN\ 

Sewage Headworks/ 
Screen 

I- Anaerobic 

L 7 

-~ 

Clarifier 

Oxidation 
Aeration 

4noxic 

k 
Return Activated Sludge ~. ' \  

Waste Sludge 
to Aerobic 

Digestion and 
Land Application 

A A  m Disinfection 

Treat e d 
Effluent to 
Receiving 
Wetland 



5. WASTEWATER TRANSMISSION, TREAmMENT, AND DISPOSAL 

I 
I 
I 
I 
I 

I 
I 
I 
I 
I 

air is typically used in the conventional modified Bardenpho process, whle mechanical 
aerators are used in the ditch for aeration. 

Oxidation ditches are frequently operated in extended aeration mode at an SRT of 10 to 
20 days or more. A minimum of two secondary clarifiers are used to separate mixed liquor 
solids from the treated effluent, and these solids are returned to the anaerobic tank and/or 
wasted from the process in the same fashion as with conventional activated sludge 
treatment. 

For CBOD, removal and nitrification, this process brings return activated sludge and 
screened influent into the anoxic tank. Biological nutrient removal is accomplished with the 
addition of anaerobic and anoxic zones upstream of the oxidation ditch, and extra volume is 
provided in the ditch to allow additional anoxic cycling after aeration. Since Class I11 
reliability is required for receiving wetlands, only one oxidation ditch was used in the 
following cost analysis, although two ditches may be desired for redundancy and 
maintenance. 

5.3.1.3 SBRs 

SBRs treat municipal wastewater using multiple process tanks in parallel with sequencing, 
or altemating, feed. Wastewater is treated within a single process tank in a series of steps. 
These steps include anoxic, anaerobic, and/or aerated fill, react, settle, decant, and sludge 
waste. Thus the process is a true batch process, and each batch sequence mode is analogous 
to a tank in a conventional activated sludge plant. Like the conventional system, the 
effective aerobic SRT is typically 6 to 10 days. However, unlike conventional systems, there 
are no secondary clarifiers or RAS pumping. The basins themselves provide clarification at 
the end of the treatment cycle when the biomass is allowed to settle and the effluent is 
decanted. A schematic diagram of the SBR system is shown in Exhibit 5-4. 

The anaerobic/anoxic fill stage occurs when the raw wastewater is pumped into the basin 
along with settled biomass. The aerated fill occurs when air is introduced to the stream of 
settled biomass (biomass retained after decant) and raw wastewater. The react stage occurs 
after the raw wastewater feed is discontinued and can be cycled to provide both aerobic and 
anoxic treatment. The settle and decant stages occur after the react stage(s) are discontinued 
and are similar to the sedimentation which occurs within a secondary clarifier. 

SBR blowers are similar to those used in the conventional complete mix activated sludge 
process. Small capacity SBRs typically use positive displacement (I'D) blowers because their 
flat performance curve allows nearly constant airflow with varying head conditions. 

5-9 



I 
I 
I 

I 
I 
I 
I 
I 
I 

I 
I 
I 
I 

5 .  WASTEWATER TRANSMISSION, TREATMENT, AND OISDOSAL 

processes can be fine tuned. In addition, because of the longer SRT, the oxidation ditch is 
less likely to provide efficient biological phosphorus removal and may require 
supplemental chemical addition. 

5.3.2.3 Land Requirements 
The oxidation ditch has the largest footprint. SBRs have the smallest footprint because they 
have no secondary clarifiers. 

5.3.2.4 Equipment Maintenance 
Equipment maintenance slightly favors SBRs since they can be constructed with all 

equipment external to the basins and, in general, with less mechanical equipment (no 
clarifiers and RAS pumps). The conventional Bardenpho system requires more pumps than 
the oxidation ditch. 

5.3.2.5 Expandability 
In smaller capacity ranges, SBRs are suitable for expansion because of their compartmental 
arrangements. However, for WWTFs of 5 mgd or more, multi-compartmented SBRs would 
be cumbersome to operate. At these higher flows, the more conventional treatment systems 
are better suited. Conventional Bardenpho systems may have a slight edge over oxidation 
ditch Bardenpho systems in terms of expandability. 

5.3.2.6 Treatment Process Recommendations 
SBRs are recommended during the early phases of the Blacks Ford WWTF. When flows 
increase, it is recommended that UWFL transition to an oxidation ditch system, which will 
be easier to operate than a large, multi-compartmented SBR system. When t h s  transition 
occurs, the SBRs should be converted to digesters. A phasing plan is presented later in this 
chapter. 

5.3.3 Disinfection Options 
The following sections describe the variety of methods currently used for disinfection of 
treated wastewater. 

5.3,3.1 ChlorinatiodDechIorination 
Chlorination is the most widely used method of disinfection of wastewater in the United 
States. Chlorine is typically fed as a solution of chlorine gas or as sodium hypochlorite 
solution. There are important safety issues related to the potential release of chlorine gas to 
the environment, and it is likely that the chlorine storage and feed areas would need to be 
in an enclosed building with an automatic sprinkler system, leak detectors, alarms, and an 

G~v/1002511 .Doc 5-1 2 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

5 W4STEWATiR TRANSMISStON. TREANENT,  AN3 DISPOSAL 

However, centrifugal blowers have been used successfully for larger SBR facilities. They are 
generally quieter and can be turned down to provide more efficient aeration. 

There are several vendors marketing SBRs, each with their own process patent and unique 
configuration. For example, some use surface aerators and mixers and some use diffusers 
and mixers. The SBR unit for this analysis uses jets rather than diffusers for aeration, and an 
air header is manifolded with the jets and with the discharge from "motive" pumps. The 
motive pumps pull liquid from the basin and discharge it  through the jets back into the 
basin. This arrangement allows mixing of the biomass in the SBR with or without aeration. 

SBRs can be used to achieve secondary treatment, similar to conventional treatment. Batch 
reactors with slightly larger reactor volumes can also provide BNR. Nitrification occurs in 
the aerated fill and aerated react stages. A denitrification (no aeration) stage is required to 
maximize nitrate removal following aerated react. Biological phosphorus removal can also 
be achieved by adjusting the anoxic fill cycle time to provide the anaerobic conditions 
needed to provide luxury uptake of phosphorus during the aeration cycle. 

One major difference between SBRs and continuous flow systems is the need to 
accommodate the high rate of flow during decant. With a two-basin SBR, the entire plant 
flow must typically exit during eight, 45- to 60-minute decant periods, or 6 to 8 hours a day. 
This requires that effluent filtration, disinfection and pumping systems be sized for three to 
four times the peak day flow, or that the effluent be equalized. Typically, providing an 
effluent equalization tank is a cost-saving alternative. 

5.3.2 Process Options Comparison 
The three process options discussed above are briefly compared in the following section. 
The comparison is based on ease of operation, process control, land requirements, 
equipment maintenance, and expandability. 

5.3.2.1 Ease of Operation 
For SBRs, operation is highly dependent on control valves and sequencing of pumps and 
blowers. Although less dependent, the conventional Bardenpho system still relies on 
multiple pumps for recycle streams. The oxidation ditch employs gravity flow for all but the 
RAS recycle, and does not require a computer control system to keep i t  functioning. Ditch 
systems offer the easiest operation of the options. 

5.3.2.2 Process Control 
There is less process control with the oxidation ditch because it has less ability to fine tune 
the recycles and adjust the time of each treatment zone. SBRs and conventional Bardenpho 

GNV/~  00251 1 .Doc 5-1 1 



Headworks/ 
Sewage 

1 I 

Se uencing 
9Batch Flow Reactor 

\ Decanter Equalization 

Pump 

n 
LWL 

n 
HWL 

LL 
LWL 

'-1 Jet Mixing/Aeration System 

I Multi-Stage 
Centrifugal 

Blowers 
Waste Sludge 

to Aerobic 
Digestion and 

Land Application 

137651.AO.MP 4/91 GN 

Treated 
Effluent to 
Receiving 